Parts

Catalog

>> BALDAN

Remote Control Terracing Plough Articulated







>> BALDAN Parts Catalog

" Index
TACR-A...oeeteteteettsts s s s ssssss st s te e s s s s st et e s s s s st s s sssasass st st stssesasassasasasssesessssasanasass 4
TADIE TACR-A ...ttt s e s s s sssssss e s s ssss s ts s e s st ts e s s ssasassssssssssnsasassasesans 5
COMPIELE HItCH DIGWDAL .........oeeeevereeeeeteeeeeteieeveeeveeseeseesvesessesesasassssssesssesessasessanas 6
COMPIELE WRHEEI SAGSt ......oveeeeveeeeeeeeeteeeeeteveteesve e estessseesessas e s s asessasessssesessasessanas 6
Drawbar Articulation CYNNAEN ..............eceeeeeeeeeeeeeeeeeeeeteeeeeeseeeireveeseveesvesessesessseseaes 7
GANGS ArtiCUIGLION CYIINGEE ..........ecveeveeeeeeeeeeeeeteeeieeeteeeeeteesteesvese s svesessesesssesessasessnas 7
Wheels ArticUlQtion CYIIAEY ...........c.eeeeueeveeeeeeeeeeeeeteeeeeeieseeseeessvsessese s s s esens 8
DISCS SECLION ...ttt ettt e st st sa et s s sense e saneas 8
RAIQI BEAIING(GIEASE)......eeeveeeeereeetereeeeseeieirceseseestesssvssessssessesessasesssesesasesssasesen 9
AXIQ BEALING (Ol)....vveeeveeeeeeeeeeeeeeeeeetee e te st esee e estese st e s sse e s sessssesessasessasaseanas 9
EIECLIIC SYSTOIM .....veeveveeeeeeeeteeeete sttt e e e et ss et s e s s ese s et ess s essssasesssesassasenen 10
SEICKEI'S c.vevevereeieieisiietstste s s s sts sttt s s sssss st s sttt ess s s st st s e sesssssasasssssessssasasanass 11

TACRA13319A (Revised: 10/2019) EN



Parts Catalog >> BALDAN

« TACR-A

*Items 1,2 and 3 - See page 6
*Items 4 and 5 - See page 7
* [tem 8 - See page 8

TACRA13319A “



>> BALDAN

« Table TACR-A

Parts Catalog

TACRA13319A “

E Code Product description = E Code Product description =
*1 15084010314-2 | Complete Hitch Drawbar 1 || 33 /6020110133-9 | Felt Q.7 X 560mm 4
*2 1 5530020258-5 | Complete Right Wheel Support 1 || 34 |5368010731-5 | Wheel Support Fixing Bearing 4
*3 15530020260-7 | Complete Left Wheel Support 1 || 35 6020010412-1| 5/8”Medium Industrial Pressure Washer 16
*4 16020058984-2 | Hydraulic Cylinder “D.A"@2" X @4” X 339mm(Stroke) X 347mm(Closed) 1 || 36 |6020310760-1 | Hex Nut 5/8”11F UNC GR5 Ch.1.1/16" Alt.15.00mm 1
*5 16020058980-0 | Hydraulic Cylinder “D.A" @2” X @4” X 834mm(Stroke) X 1105mm(Closed) 4 || 37 1 6020310433-5 | Hex Head Screw 5/8”X 1.1/4” 18F UNF1A GR5 RT 6
*6 | 6020058983-4 | Hydraulic Cylinder “D.A"@2" X @4” X 344mm(Stroke) X 730mm(Closed) 2 || 38 16020311230-3 | Self-locking Hex Nut with Nylon High 1.1/2" 12F UNF GR5 Ch.2.1/4” Alt.39.00mm 2
7 |5498010195-1 | Complete Right Wheel 1 || 39 | 5024010075-1 | Plain Washer 310.3 X @25 X 2.00mm 2
7 |5498010196-0 | Complete Left Wheel 1 || 40 | 6020050126-0 | Cotter Pin 3/8"X3.1/2" 1
8 |5224010110-6 | Oil Distributor With Nipples R.1/2”BSP X R.3/4” UNF 2 || 41 |5432120090-0 | French Cab Pin #30.53 X 97mm 1
9 |5022011906-5 | Complete Central Frame (TACR-A 30Dsc) 1 || 42 6020310638-9 | French Head Pin 30.53 X 148mm 2
10 |1 5022011905-7 | Complete Left Side Frame (TACR-A 30Dsc) 1 || 43 |5352050048-7  Rear Wiper 15
11 1 5022011904-9 | Complete Right Side Frame (TACR-A 30Dsc) 1 || 44 | 5284010074-0 | Complete Piston Support Flange 2
12 1 5530017396-8 | Levelling Support 1 || 45 |5432010732-9 | §31.5 X 130mm Locking Pin Without Grease Fitting 2
13 1 6020251901-9 | High Pressure Hydraulic Hose 1/2” X 550mm W/2TCG Mismatched Left (Sae 100R2 At - PT.4000Psi) 1 || 46 | 5432010786-8 | 2" X 661mm Locking Pin 2
13 | 6020251903-5 | High Pressure Hydraulic Hose 1/2”X 550mm W/2TCG Mismatched Right (Sae 100R2 At - P.T.4000Psi) 1 || 47 | 54320102360 | French Cab Pin #30.53 X 190mm 2
13 1 6020251042-9 | High Pressure Hydraulic Hose 1/2” X 900mm W/1TCG and 1TRG (Sae 100R2 At - PT.4000Psi) 2 || 48 | 6020310662-1| Pino Cab.French @1”X 125mm 4
13 | 6020251121-2 | High Pressure Hydraulic Hose 1/2” X 400mm W/1TCG and 1TRG (Sae 100R2 At - P.T.4000Psi) 2 || 49 | 5352050049-5 | Front Wiper 15
13 1 6020251232-4 | High Pressure Hydraulic Hose 1/2”X 1600mm W/2TRG (Sae 100R2 At - P.T.4000Psi) 2 || 50 | 6020010410-5 | Pressure Washer 1/2” Medium Industrial (Bicromatized) 60
13 | 6020251110-7 | High Pressure Hydraulic Hose 1/2” X 1900mm W/1TCG and 1TRG (Sae 100R2 At - PT.4000Psi) 2 || 51 15024010321-1 | Flat washer @33 X #50.8 X 4.75mm 2
13 | 6020251122-0 | High Pressure Hydraulic Hose 1/2”X 1400mm W/1TCG and 1TRG (Sae 100R2 At - PT.4000Psi) 1 || 52 |6020310144-1 | French Head Screw 1/2”X 2" 12F W GR2 RP Special 60
13 16020251119-0| High Pressure Hydraulic Hose 1/2”X 1600mm W/1TCG and 1TRG (Sae 100R2 At - PT.4000Psi) 1 || 53 |6020010004-5 | Spring Washer M8 Medium (Bicromatized) 4
13 | 6020251143-3 | High Pressure Hydraulic Hose 1/2”X 1100mm W/1TCG and 1TRG (Sae 100R2 At - PT.4000Psi) 2 || 54 15024010068-9 | Plain Washer #13.3 X @35.5 X 3.00mm 60
13 | 5372011065-9 | Hose @1/2” X 3200mm With 1TRG and 1Trf With Male Quick Coupling 1 || 55 16020390301-7 | Ring Lock @5.75 X 50mm 4
13 | 5372011073-0 | Hose @1/2"X 3500mm With 1TRG and 1Trf With Male Quick Coupling 1 || 56 | 5432010235-1 | Pin with handle @#2”X 220mm 1
13 15372011188-4 | Hose @1/2” X 2500mm With 1TRG and 1Trf With Male Quick Coupling 2 || 57 | 5024010192-8 | Plain Washer @30 X @52 X 4.75mm 4
14 | 5138030004-8 | Hex Nut Wrench 2.1/4”- 2.1/2" Smaller 1 || 58 | 6020311269-9 | Hex Head Screw M8 X 1.25 X 20mm CI8.8 RT 4
15 | 5138040002-6 | Hex Nut Wrench 2.1/4”- 2.1/2" Larger 1 || 59 | 5024010387-4 | Plain Washer @51 X #80 X 6.30mm 1
16 | 5138010032-4 | Hex Key for @1.1/2" Nut 1 || 61 6020310754-7 | Hex Nut 1/2" 12F W GR5 Ch.7/8" Alt.12.00mm 60
17 | 6020058711-4 | Complete “L"Wrench for 5/8”and 1" Nut 1 || 62 |6020317435-0  Self-locking Hex Nut with Nylon Low M10 X 1.50 Ma CI8 Ch.17mm Alt.10.00mm 2
18 | 5412050006-9 | Nipple Type “T”R.1/2" BSP X 100mm With 7/8” Hexagon W/1/2" BSP Swivel Nut 3 || 63 | 6020250563-8 | Straight Shackle 7/8” Threaded Pin 2
19 | 5412010333-7 | Nipple R.1/2"BSP With 7/8” Hexagon W/2 1/2" BSP Swivel Nuts 2 || 64 |5024010130-8 | Plain Washer @39 X @66 X 4.75mm 2
20 | 5412010336-1 | Nipple R.1/2"BSP(G)(Internal/External) X 40mm W/1” Hex W/@1/16" Hole 2 || 65 |6020350924-6 | Wheel W12"X 24" For Tire 14.9.24 Central Hole @153 Centralized Flange 2
21 | 5530017397-6 | Distributor Support R.1/2" 14F BSP 1 || 66 | 6020310384-3 | Tire R114.9-24 (378 X 1265 12 plies) 2
22 | 5530016372-5 | Hose Support 1 || 67 | 6020055426-7 | Air Chamber 14.9-24Tr Valve 15 2
23 1 6020130108-7 | Grease fitting 1/8” straight BSP-28F 19 || 68 | 6020030824-0| Simp Pilot Terracing Retention Block(Hf137261) 2
24 1 6020310183-2 | Hex Head Screw 5/8”X 1" 11F UNC1A GR2 RT 10 || 69 | 5412010219-5 | Nipple R.1/2"BSP(G) X R.3/4” UNF X 40mm Hex 7/8" 6
25 | 6020050116-3 | Cotter Pin 1/4”X 2" 5 || 70 | 6020010022-3 | 0-Ring 2-114 N3006-90Nbr (15.54) 8
26 | 6020130112-5 | Grease fitting 1/8” 90 Degrees BSP-28F 4 || 71 | 5412010335-3 | Nipple R.1/2”BSP(G) X R.3/4” UNF X 40mm Hex 7/8"W/Hole @1/16” 2
27 | 6020310452-1 | Hex Head Screw M10 X 1.50 X 25mm (18.8 RT 2 || 72 1 6020010022-3 | 0'Ring 2-114 N3006-90NBR (15,54) 5
28 1 6020311271-0 | Hex Head Screw M24 X 3.00 X 70mm C18.8 RP 8 || 73 16020030823-1  Selective Terracing Block (Hf137260) 1
29 | 6020310338-0 | Self-locking Hex Nut With Nylon High M24 X 3.00 Ma (I8 Ch.36mm Alt.28.00mm 8 || 74 | 5412010219-5 | Nipple R.1/2”BSP(G) X R.3/4” UNF X 40mm Hex 7/8" 5
30 | 5224010109-2 | Ol Distributor With Nipples R.1/2”BSP X R.3/4” UNF 1

31| 6020055442-9 | 3/4” Galvanized Chain, 18-Link Piece, 110 X 69 1

32 | 5432010788-4 | Locking Pin @1.1/2"X 125mm W/0 Grease Fitting 8




Parts Catalog >> BALDAN

« Complete Hitch Drawbar

Item
All

Code Product description

5084010315-0 | Hitch Drawbar

5530017367-4 | Hitch Shackle Support

5432010783-3 | Pin ©1.1/2"W/Lock

6020310451-3 | Self-Locking Nut With Nylon Upper M30 X 3,50 Ma CI8 Ch.46Mm H.32,00Mm

B W N =
- = 4

Left

Code Product description

Item
All
Right

5530020257-7 | Wheel Right Support
5530020259-3 | Wheel Left Support 2
5232012254-6 | Complete Wheel Shaft

5232012255-4 | Wheel Shaft

6020312506-5 | Hexagonal Head Bolt M20 X 2,50 X 160mm (I8.8 Rp

6020310837-3 | Self-Locking Nut With Nylon M20 X 2,50 Ma CI8 Ch.30mm H.18,70mm
6020310026-7 | Hexagonal Head Bolt 3/8" X 1.1/4" 16F Unc1A Gr5 Rt

6020010406-7 | Pressure Washer 3/8" Media Industry

5284010174-6 | Wheel Hub Flange

10 | 6020350280-2  Retainer @87,30 X #120,80 X 14,30mm

11 | 6020350854-1 | Bearing K-33287 / K-33462 (First Line)

12 1 6020311078-5 | Hexagonal Head Bolt 5/8" X 2.3/4" 18F Unf1A Gr5 Rp

13 | 5204010554-9 | Wheel Hub

14 16020130108-7 | Grease Fitting 1/8"

15 | 6020350855-0 | Bearing K-3982 / K-3920 (First Line)

16 | 54560200105 | Nut 2.1/2" 12F

17 | 5558010080-4 | Lock(Large)

18 | 5096010051-1 | Hub Cap

19 |6020311000-9 | Hexagonal Head Bolt 1/4" X 1/2" 20F Unc1A Gr5 Rt

20 | 60200104024 | Pressure Washer 1/4" Media Industry

21 16020310762-8 | Hexagonal Nut 5/8" 18F Unf Gr5 Ch.15/16" Height 15,00mm

_J 22 |16020310807-1 | Conic Hexagonal Nut Of Wheel 5/8" 18F Unf Gr5 Ch.1.1/16" Height 19,00mm

TACRA13319A n

—_

OWooONO U WN =

00 O NI N = =2 3 3 NJ — 00 — =3 — 00 00 — — — —




>> BALDAN

Parts Catalog

Item

All

« Drawbar Articulation Cylinder Code Product description
B Sealing kit LENIORS
1 Gasket Std 3120-3375 (13.3/8" x 8 4" x 5/16") 2
E 0 2 Guide ring W2-4000-500 (04" x 1/2") 1
X v 3 0'Ring 2-342 (@91,44 x @5,33mm) 1
20 4| J007389 | Parback 8-342 1
=3 5 Guide ring W2-2250-500 (12.1/4" x 1/2") 1
Sl 6 Gasket B 2500-2000-375B (@2x02-1-2x3-8) 1
on - 7 Cleaner D-2000 1
- 16020190207-2 | Repair Game Leniors J007389 1
For replacement parts, please check the cylinder
liner - Baldan code, manufacturer code and name
and manufacturing date.
« Frame Articulation Cylinder 5 Code Product descrption =
Sealing kit LENIORS
~ 1 Gasket Std 3120-3375 (613.3/8" x 8 4" x 5/16") 2
2 Guide ring W2-4000-500 (64" x 1/2") 1
= 0 3 0°Ring 2-342 (891,44 x @5,33mm) 1
X v 4| J007389 | Parback 8-342 1
20 5 Guide ring W2-2250-500 (62.1/4" x 1/2") 1
=3 6 Gasket B 2500-2000-375B (@2x02-1-2x3-8) 1
Sl 7 Cleaner D-2000 1
n - - 16020190207-2 | Repair Game Leniors J007389 1

For replacement parts, please check the cylinder
liner - Baldan code, manufacturer code and name
and manufacturing date.

TACRA13319A




Parts Catalog

>> BALDAN

. L] L]
« Wheels Articulation Cylider 5l code Product description =
Sealing Kit LENIORS
1 Gasket Std 3120-3375 (03.3/8" x @ 4" x 5/16") 2
§ %) 2 Guide ring W2-4000-500 (04" x 1/2") 1
XY 3 0°Ring 2-342 (091,44 x @5,33mm) 1
20 4 007389 | Parback 8-342 1
5 = 5 Guide ring W2-2250-500 (@2.1/4" x 1/2") 1
o Ww 6 Gasket B 2500-2000-375B (@2x@2-1-2x3-8) 1
[ 7 Cleaner D-2000 1
- 16020190207-2 | Repair Game Leniors J007389 1
&)
For replacement parts, please check the cylinder
liner - Baldan code, manufacturer code and name
and manufacturing date.
L] L]
° DlSCS Sect|0n E Code Product description =
*1 15368010737-4 | Complete Grease Bearing 447mm Without Protection For Shaft 02.1/4" 12
*1 15368010738-2 | Complete Grease Bearing 447mm With Protection For Shaft #2.1/4" 12
*115368010736-6 | Complete Axial Bearing 447mm Without Protection For Shaft #2.1/4" 12
*1 15368010735-8 | Complete Axial Bearing 447mm With Protection For Shaft 02.1/4" 12
2 |5558210009-7 | Bearing Bolt Lock 24
3 16020311197-8 | French Head Bolt 1" X 5" 8F Unc1A Gr5 Rp Special 24
4 16020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00Mm 48
5 16020010420-2 | Pressure Washer 1" Media Industry 24
6 | 5024010634-2 | Smooth Washer §26,8 X #66,5 X 4,75Mm 24
7 12669430501-5 | Concave Plain Disc Blade 26X 6,00 Fc Rd 2.1/4" Internal Bevel 30
7 12670430501-9 | Concave Plain Disc Blade 28 X 6,00 Hc Rd 2.14 Internal Bevel 30
8 | 5024050005-9 | Concave Washer Of Tip Shaft With Hole Of #2.1/4" 6
9 | 5024050009-1 | Convex Washer For Shaft 32.1/4" 6
10 | 5558050005-5 | Lock Of Nut Of Shaft 12
11 | 5456010017-8 | Hexagonal Nut 2.1/4" 7Fpp-W Wrench 84Mm Height 58Mm (Special) 12
12 | 5024050010-5 | Smooth Washer 962 X #92 X 6,00Mm 12
13 |6020010412-1 | Pressure Washer 5/8" Media Industry 24
14 1 6020310183-2 | Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 24
15 |5120010057-7 | Spool 450mm for Shaft #2.1/4" 12
*Item 1 - See page 9 16 |5232012261-9 | Shaft #2.1/4”X 2045mm 6

TACRA13319A




>> BALDAN Parts Catalog

. (]
« Radial Bearing(Grease) HIE

& Code Product description =\s £
3|l =
£ £
=

1 | 5368010341-7 | Spare Front/Rear Grease Bearing (Without Protection 1

1 15368010350-6 | Spare Front/Rear Grease Bearing W/Protection 1

2 | 6020350229-2 | Retainer 100,00 X 123,80 X 13,00Mm 2

3 16020130108-7 | Grease Fitting 1/8" 2

4 16020310021-6 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr5 Rt 6 10

5 160200104067 | Pressure Washer 3/8" Media Industry 6 |10

6 | 6020190114-9 | Gascket @140 X @182 X 1/64" 4

7 | 5080011893-7 | Central Bushing of Axial Bearing 1

8 |5024010380-7 | Convex Washer 8200 X 54Mm The Bearing 1

9 |5136070215-8 | Protection Plate Of Bearing 1

10 | 5024010378-5 | Concave Washer @230 X 64Mm Bearing 1

11 | 5538010091-5 | Bearing Cover 1

12 | 6020350034-6 | Bearing 32216 2

13 | 5080011894-5 | Bushing 2

L] L] L] =
« Axial Bearing (Oil) £'s
=
£ - _ g8
S Code Product description =« 2
-
2| =
=
1 |5368010408-1  Axial Spare Front/Rear Bearing Without Protection 1
1 |5368010413-8 | Axial Spare Front/Rear Bearing W/Protection 1
2 16020190114-9 | Gascket @140 X @182 X 1/64" 5
3 16020010995-6 | Axial Gascket Ring @96 X @117Mm 2
4 15080011881-3 | Spacing Bushing 60mm 2
5 |5080010728-5 | Bushing #79,4 X #123,1 X 46Mm 2
6 |6020350034-6 | Bearing 32216 2
7 |5080011880-5 | Central Bushing of Axial Bearing 1
8 | 5538010215-2 | Cover Of Axel Bearing 1
9 |5024010378-5 | Concave Washer #9230 X 64Mm Bearing 1
10 | 5024010380-7 | Convex Washer @200 X 54Mm The Bearing 1
11 | 5136018374-6 | Protection Plate 1
12 1 5081010007-6 | Hexagonal Head Plug 3/4" - R.3/8" - 19F - Bspt(Gas) 2
13 1 6020310021-6 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr5 Rt 6
14 | 6020310062-3 | Hexagonal Head Bolt 1/2" X 3/4" 13F Unc Gr5 Rt 4
15 | 6020010406-7 | Pressure Washer 3/8" Media Industry 6
16 | 6020010410-5 | Pressure Washer 1/2" Media Industry 4

TACRA13319A “



Parts Catalog

« Electric System

TACRA13319A

>> BALDAN

E Code Product description =
1 |6020310875-6 | Valve Control Panel 1
2 | 6020058967-2 | Battery Whip 1
3 16020058966-4 | Command Whip 1




>> BALDAN Parts Catalog

o Stickers

Item
All

Code Product description

6020078836-5 | Sticker TACR Baldan(100 X 800mm)
6020078837-3 | Sticker TACR Baldan(130 X 1000mm)
5206010308-9 | Sticker Hydraulic Hoses Warning(150 X 95Mm)
5206010310-0 | Sticker Disc Warning (150 X 95Mm)
6020070886-8 | Sticker Lubricate And Retighten (58 X 195Mm)
6020072250-0 | Sticker Hook-up Point(@70mm)

S LB W N =
W = a o NN

TACR > >> BALDAN TACR > >> BALDAN

Item 1 Item 2

“Manicnha.sc scmpre longe dos
ki ativan i nAgiin G,
o8 mesmos sao afisdos © podem -
provocar acidonies.

Ao procedar cualquer servige nas
discos ulbseze luvas nas mace.

TR R B R A

A\ ATENCION

LUBRIFIQUE O LUSRICATE LUBRIQUE EL
nny [T hydmoiz s ope ndar high ~Kaop lamaris of & discanzia de los
B el ok T |disc blades), they are | discos dela maguin, ks mismes estam EMA?EEMENTODS ;ﬁ;ﬁgﬁ%ﬁ E?D-HSP'?OEQEIE;E
ertocdcally d hetmute mmadiately H i . il i I= ES
o " et ; o ot hacer sigun servicta PARAFUSOS THE BOLTS DAILY DIARIAMENTE
e L e akmands, s safaty gloves. wn los dizcow, use guartes en lss DIARIAMENTE
S tiaca e et i | [t wanos. ]
Item 3 Item 4 Item 5

TACRA13319A n









>> BALDAN

Avenida Baldan, 1500
Nova Matao
15.993-900

Matao/SP - Brasil
sac@baldan.com.br
export@baldan.com.br

+5516 3221 6500
baldan.com.br



	Stickers
	Electric System
	Axial Bearing (Oil)
	Radial Bearing(Grease)
	Discs Section
	Wheels Articulation Cylider
	Gangs Articulation Cylinder
	Drawbar Articulation Cylinder
	Complete Wheel Shaft
	Complete Hitch Drawbar
	Table TACR-A
	TACR-A

